
Page 10

Issue VII  	 Article 2                                                                             WQA Recertification Kit   

Residential Water Treatment Design 
Excerpted from WQA QuickCourse, How to Design a Residential Water Treatment System, edited for clarity and updated.

This article describes the steps required to properly design 
an effective residential water treatment system. Emphasis 
will be directed toward collecting and analyzing water 
supply data and selecting treatment techniques. Acid 
neutralizing, air induction, carbon filtration, chemical 
injection, filtration, oxidation-filtration, reverse osmosis, 
selective ion exchange, ultraviolet and softening will be 
[...]
Issue VII                                                                                                   WQA Recertification Kit  

Residential Water Treatment Design 
continued from page 11 

Contaminant Treatment Method

Nitrate Reverse Osmosis (POU)
Selected Anion Exchange (POE)

Sulfate
Reverse Osmosis (POU)
Select Anion Exchange (POE)
Select Anion Exchange (POU)

Turbidity Filtration (POE)
Filtration (POU)

Step Three: Study the Quantitative Water Data 
Each treatment system must be designed to deliver the 
amount of water the end-users need each day at the 
pressure needed to make the plumbing fixtures and 
cleaning appliances work effectively. Therefore the water 
specialist must determine the output capabilities (flow rate 
and daily volume) of the particular water supply as well 
as analyzing what the family’s daily water needs are. Even 
the most superior treatment system design is doomed to 
failure if improper water supply diagnosis is performed. 
But if this homework is completed intelligently, the total 
treatment system will perform effectively for many years. 
There are two types of residential water supplies: 
municipal water systems and water wells. The two types 
of systems require different approaches in evaluating 
output capabilities in terms of flow rate, daily volume 
requirement, and pressure. 

Evaluating Output Capabilities of System Using a 
Municipal Water Supply 
In analyzing the capabilities of a household water system 
using water from a municipal water system, the following 
questions need to be asked: 

	 1.	 What is the diameter of the water meter outlet pipe? 
	 2.	 What is the diameter of the main water supply 		
		  pipe in the building? 
	 3.	 What is the static water pressure on the piping 		
		  systems? 
	 4.	 Where is the end-user located along the municipal 		
		  piping run? Near the end? Near the beginning? 

The location of the end-user in respect to the municipal 
distribution piping layout can increase or decrease the 
concentration of certain contaminants. This variable 
must be incorporated into the approach to contaminant 
reduction. For example, at the end of the distribution 
line, there is likely to be more turbidity and greater 
iron concentration, but lower disinfectant residual 
concentration.

The water pressure and pipe diameter will provide the 
water specialist with maximum flow rate, as illustrated 
in Table Four. To find the maximum possible flow rate, 
find the intersection of the row of the appropriate static 
water pressure with the column corresponding to the 
internal pipe diameter.

Table Four: Maximum Water Flow Rates/Pipe 
Diameter/Static Pressure

Static Water 
Pressure

1/2" OD 
Pipe 3/4" OD Pipe 1" OD 

Pipe
30.0 psi 5.0 gpm 10.0 gpm 16.0 gpm
40.0 psi 6.0 gpm 12.0 gpm 18.0 gpm
60.0 psi 7.0 gpm 14.0 gpm 21.0 gpm
80.0 psi 9.0 gpm 16.0 gpm 23.0 gpm

Evaluating the Output Capabilities of a Water Well 
System 
In analyzing the capabilities of a household water 
system which draws its water from a private well, the 
following questions must be asked: 

1. What is the well pump rating (volume per hour or 
volume per minute)? 

2. What is the water pressure setting of the pressure 
switch? 

3. What is the diameter of the main water system in the 
house? 

The well pump rate can be determined by an on-site 
water flow test: 1) Have on hand a five-gallon bucket 
or container. 2) Open a water spigot located on or as 
near as possible to the well tank piping. The increase in 
pressure on the water pressure gauge on the well tank 
piping indicates pump operation. 3) When the pump 
begins to operate, immediately begin the timing process 
and time how long it takes to fill the five-gallon bucket 
or container. 4) Use this information to extrapolate the 
gallon per minute flow of the well pump as indicated 
below.

Flow rate in gallons/second (gps) =     5 gallons
             				         seconds to fill

Flow rate in gallons/minute (gpm) = flow rate (gps) x 60 
min/sec.

For example:
Flow rate in gallons/second (gps) =        5 gallons
				          40 seconds to fill



Page 13

Issue VII   WQA Recertification Kit  

Residential Water Treatment Design 
continued from page 12  

Flow rate in gallons/second (gps) = 0.125 gps

Flow rate in gallons/minute (gpm) = 0.125 gps x 60 min/
sec.

Flow rate in gallons/minute (gpm) = 7.5 gpm

The water pressure setting of the pressure switch is 
important because of the direct correlation between 
pressure, maximum flow rate and specific pipe diameters. 
(See Table Four)

Calculating End-User Flow Rate Needs and Daily 
Volume Demands 
To ensure proper sizing of the equipment, the end-
user’s flow rate needs and daily volume demands 
must be estimated and matched with the equipment 
manufacturer’s operational specifications and the output 
capabilities of the water system. 

The treatment equipment must not be exposed to an 
excessive flow rate demand because this could cause 
contaminant breakthrough in undersized equipment. 
Improperly-sized equipment may be subject to 
premature equipment failure due to excessive service or 
to inadequate flow during regeneration. 

The end-user’s specific daily volume and flow rate 
requirements must be determined through a detailed 
evaluation of all the household water-using devices. 
During the walk-through household inspection, the 
water specialist should watch for plumbing fixtures such 
as whirlpools, which may create excessive water demand. 

Flow rate demands are often most influenced by the 
number of bathrooms present, since most water usage 
devices are located there. All residential demand estimates 
assume intermittent, not continuous, water usage. Local 
plumbing codes should be referenced and followed for 
determining water demand sizing procedures. Typically, 
these are based on a count of plumbing fixtures in the 
home, which is then converted to a flow rate. 

A concern is that the flow rate data used in the conversion 
calculations does not take into account the effects of water 
conserving fixtures and the change in habits in water 
use that result in lower flow rates. A treatment system 
sized to existing code requirements can be unnecessarily 

oversized. Research results from a study by Aquacraft 
in 2002  have shown that actual peak demand flow 
is significantly lower than what is referenced in the 
plumbing codes.1 The state of Wisconsin, for example, 
allows for an alternative sizing method for specific 
residential applications to avoid oversizing treatment.2 
Model code writers are currently reviewing household 
flow rate research results to determine if changes to the 
model codes are needed.

Table Five compares flow rate demands between 
the current Uniform Plumbing Code (UPC) and the 
alternative sizing method recognized by the state of 
Wisconsin.

Table Five: Difference in Flow Rate in UPC vs. 
Alternative Sizing Methods

Homes with kitchen sink, 
dishwasher, automatic clothes 
washer, laundry tray, bar sink 
and...

Current 
code

Alternative 
method

One bathrooma 8.3 7.0
Two bathroomsa 0.9 7.0
Two bathrooms and one exterior 
hose biba,b 12.2 11

Two bathrooms and two exterior 
hose bibsa,b 15.8 13.5

Three bathroomsa 13.4 7.0
Four bathroomsa 15.8 7.0
Four bathrooms, two half-
baths,a,b and one whirlpool 22.7 8.3

a Bathrooms are assumed to have a lavatory sink, toilet and bathtub/
shower combination
b All exterior hose bibs are ¾" size

The demand calculations in Table Five are based upon 
on the use of flow-restricted (water-conserving) devices 
only. Thus a three bathroom house would have a 7.0 
gpm demand.

In lieu of local-code approved alternative sizing methods, 
Table Six demonstrates the sizing method required by 
most local plumbing codes, which calculates flow rate 
demand, sometimes referred to as load, by totaling up 
the fixture units for the household and then comparing 
that figure to the flow rate table shown in Table Seven. 
The information presented in Tables Six and Seven 
is for illustration only. Refer to your local plumbing 
codes for the appropriate flow rate demand calculation 
procedures and conversions.



Page 14

Issue VII   WQA Recertification Kit  

Residential Water Treatment Design 
continued from page 13  

Table Six: Weighted Factors for Non-Flow Restricted 
Fixtures (Water Supply Fixture Units)

Type Fixture Unit Factor
Bathtub 2.0

Clothes Washer 2.0
Dishwasher 2.0

Lavatory 1.0
Kitchen Sink 2.0

Outside Hose Bib 1.0
Shower 2.0
Toilet 3.0

Table Seven: Flow Rate Demand per Fixture Unit Total

Fixture Unit 
Total

Flow Rate 
Demand 
(in gpm)

5.0 4.0
10.0 6.0
15.0 8.0
20.0 10.0
25.0 12.0
30.0 14.0
35.0 15.5
40.0 17.0
45.0 18.5

Let’s estimate the flow rate demand, in gpm, of a house 
with:
•	 3 showers
•	 3 toilets
•	 3 lavatories
•	 1 clothes washer
•	 1 dishwasher 
•	 1 kitchen sink 
•	 1 hose bib 

The total fixture count would equal 25.0 units (Table Six) 
which corresponds with a 12.0 gpm flow rate demand 
(Table Seven). The water specialist must now determine 
the daily volume water usage requirements of the end-
user. Daily volume water usage is a function of the 
number of people living in the household. 

The formula is:
Daily Volume Usage = Number of people in household x 
estimated daily volume water usage per person

The current estimate for daily volume water usage per 
person is 75 gallons.3 So a household of four people 
would mean that:

Daily Volume Usage = 4 People x 75 gallons per person/
day

Daily Volume Usage = 300 gallons per day

Step Four: Select the Specific Equipment
The next step is the actual selection of specific water 
treatment equipment which will reduce the targeted 
contaminants, function effectively within the water 
system’s output capability range, meet the end-user’s 
water supply flow rate (gpm) and daily volume 
demands, and operate within the manufacturer’s 
specifications and performance recommendations. 

Decisions about whether POE or POU treatment is 
needed will influence the choice of treatment and the 
position or sequence of each particular treatment device 
in the total treatment system. 

The equipment manufacturer’s literature should always 
be consulted to ensure proper contaminant reduction 
and consistent equipment and system performance 
as well as installation instructions and maintenance 
requirements. 

In addition, the water specialist/system designer must 
always seek to further his knowledge of appropriate 
treatment techniques and should bring a considerable 
body of expertise to the process of treatment selection 
and equipment choice for a particular system. 

Table Eight reviews in summary form the most common 
POE and/or POU treatment alternatives. 

A discussion of some of the pretreatment and installation 
concerns follows the table.

Table Eight: Common Treatment Alternatives
Treatment 
Technique Contaminant POE POU

Activated Carbon Chlorine Yes Yes
Aeration-Filtration Ferrous Ion

Hydrogen Sulfide
Iron Sulfide
Manganese

Yes
Yes
Yes 
Yes

No
No
No
No



Page 15

Issue VII   WQA Recertification Kit  

Residential Water Treatment Design 
continued from page 14

Treatment 
Technique Contaminant POE POU

Oxidation-Filtration Ferrous Iron
Hydrogen Sulfide
Iron Sulfide
Manganese

Yes
Yes
Yes
Yes

No
No
No
No

Cation Softener Hardness (Ca & Mg)
Ferrous Iron
Manganese

Yes
Yes
Yes

No
No
No

Chemical Feed Soda 
Ash

Carbon Dioxide
Low pH

Yes
Yes

No
No

Filtration Turbidity Yes Yes
Filtration-Softening Ferrous Iron

Ferric Iron
Manganese

Yes
Yes
Yes

No
No
No

Neutralizer Low pH Yes No
Reverse Osmosis Arsenic

Chloride
Fluoride
Lead
Mercury
Nitrate/Nitrite
Sulfate

No
Yes
No
No
No
No
Yes

Yes
Yes
Yes 
Yes
Yes 
Yes
Yes

Selective Ion Ex-
change

Mercury
Sulfate
Nitrate/Nitrite

Yes
Yes
Yes

Yes
Yes
Yes

Sub-Micron Filtration Cysts
Turbidity

No
No

Yes
Yes

Ultraviolet Irradiation Bacteria Yes Yes

Consider Pretreatment and Water Treatment Equipment 
Factors 
Below are discussions of various factors that should be 
considered for each technology. 

Activated Carbon can be utilized for dechlorination at both 
the Point-of-Entry or the Point-of-Use. Activated carbon 
systems are typically installed in municipally-supplied 
water systems, which should have adequate water quality 
controls to reduce the need for pretreatment. If the water 
supply is free of bacteria, iron, manganese and turbidity, 
the only mandatory pretreatment would be a turbidity 
reduction cartridge-type filter. This will increase bed life 
by reducing particulate matter and preventing it from 
collecting in the pore structure of the Granular Activated 
Carbon. 

Aeration-Filtration is used as a POE technique and is 
restricted to well water applications due to the water 

pressure differential requirement of the system’s air 
inductor. The air inductor is installed in the piping 
system between the well pump and the well tank due to 
the differential pressure requirement. The differential 
pressure and the well pump flow rate have a direct effect 
on the volume of air induced into the piping system. 
The inductor will induce air into the pressurized piping 
system only when the well pump is operating within 
a given pressure range. Contact the micronizer (air 
inductor) manufacturer for application data pertaining 
to water pressure and flow rate. 

The aeration system should also include some type of 
air separation vessel which can be installed either before 
or after the well tank. This vessel will serve as a device 
to shear the air from the water and to subsequently vent 
the excess air from the vessel to the atmosphere. The air 
venting system utilizes float technology which consists 
of either an external or internal vessel. 

The final piece of the aeration system is some type of 
depth filtration bed. The filtration bed utilizes standard 
filtration technology to trap the precipitated hydrogen 
sulfide, iron, iron sulfide and/or manganese from the 
aerated water supply. The composite media of this filter 
can vary from multimedia to pyrolusite. 

Media-Based Oxidation-Filtration uses an oxidant 
such as chlorine, manganese oxides, or potassium 
permanganate and an oxidation-filtration media to 
augment the reaction between dissolved oxygen and 
the contaminant to be removed. This action causes 
precipitation of the contaminant, which the filter 
bed then traps by utilizing standard filtration forces. 
The oxidation capacities of the filter media vary and 
occasionally require rebedding. Oxidation-filtration can 
be implemented for the effective reduction of hydrogen 
sulfide, iron, iron sulfide and manganese. 

Cation Water Softening is designed for clear water 
supplies with very low turbidity levels. POE cation 
exchange consists of a sulfonated polystyrene-
divinylbenzene resin, which is predominantly ion 
selective for calcium, magnesium, iron and manganese. 
Cation resin can also be an alternative treatment method 
for barium, cadmium, lead and radium reduction, if 
applied correctly. Utilizing cation resin for specific 
contaminant reduction is job-specific and should not 
be assumed to be the best technology of choice for 
all applications. Contact your resin manufacturer for 



Page 16

Issue VII   WQA Recertification Kit  

Residential Water Treatment Design 
continued from page 15  

application details. 

Chemical Feed systems as referred to in this paper will 
be synonymous with chlorine and soda ash. The POE 
chemical feed pump is normally used on well water 
treatment systems. In this case, the chemical feed pump 
is electrically actuated by the well pump electrical switch. 
An alternative electrical actuation circuit can be provided 
by a flow switch which operates the chemical feed pump 
on a preset minimum and maximum flow rate. 

For treatment of contaminants such as bacteria, hydrogen 
sulfide, iron algae or iron sulfide, the chemical feed 
pump is used to inject a chlorine and water solution 
into a retention tank. The tank must be sized to provide 
sufficient contact time between the chlorine and 
contaminant it is being added to control. The amount of 